INSTRUCTION MANUAL FOR

60" BGP

SLIDINGZFABLE-PANEL

SAWBENCH



BUUN NO8BooU Vi

Modifications are made to these books from time to time and it is important
therefore that only the book sent with the machine should be used as a
working manual

PLEASE INSERT SERIAL NUMBER OF MACHINE

INSTRUCTION MANUAL FOR R

60 BGP -

12" Sliding Table Panel Sa@hench

Diameter of Saw 300mm 12 1In
Height of saw above table g95mm 3 in
Diameter of saw arbor 25mm la In
Maximum section of cut 1560x95 mm 613x37 iIn
1600x25 mm 63x1 in

Speed of saw spindle

Horsepower of motor = 3 phase

Size of Table

3200 rev/min
3.7 kW

3200 rev/min
5 hp

To right of saw (Tiked) 860x610. mm 34x24 1in

To left of saw ¢skiding) 1120x1230 mm 44x48% in’
Maximum travel of table 17000mm. 67 in
Front fixed table ©o saw:

With maximum®depth of cut 445 mm 17% in

With 1 iA (25 mm): depth

of cut 480 mm 19 in

Maximumedistance saw to. Tip :
fence . - & 660 mm 26 in
Maximum ‘distance Saw=toi stops
onggliding table |, 3000 mm 120 in
Saw, to“rip fence with/
extension tablemtonzright of
saw 1500 mm 60 1in
Height of table 860 mm 34 in
Floor space 3890x3960 mm 153%x156 in
Net weight, “approx 1016 kg 2230 1b
Gross welght, approx 1270 kg 2800 1b
Shippinghdimensions 4 m 142 ft

For Replacement Parts, Tools & Accessories,
Contact Brian Stacey, |
Bursgreen ( Durham) Ltd.,

Fence Houses, Houghton~le~Spring,

Tyne ~Wear DH4 5RQ, England.

Telephone: Fence Houses 2385 (7 Lines)

Telex: 53441 ( Bursgreen Duram)



ADJUSTABLE TURN OVER STOP

CROSSCUT FENCE

OUTER SLIDE RAIL

INNER SLIDE RAIL

A ma )

'
i
i

a5

CANTING HANDWHEEL

RISE)AND FALL,HANDWHEEL

SPRING LOADED PLUNGER

SCORING SAW GUARD
(EXTRA)

SAW GUARD

RIP FENCE

RIP FENCE
ADJUSTING HANDWHEEL

RIP FENCE LOCKING LEVER

STARTER FOR
MAIN SAW

STARTER FOR
SCORING SAW
(EXTRA)

FIG 1




HEAITH& SAFETY

SAFETY OF WOODWORKING MACHINES

Woodworking machines can be dangerous if impropdrly, used. Thegwide
range of work of which they are capable, requires adequate safeguar-
ding arrangements against possible hazards.

Many injuries to machinists are caused by care¥Pessness of rfaj lare
to use the guards provided or to adjustfthemdecorrectly.

WADKIN LTD., supply machinery designed, for maximum safety which they
believe, as a result of thorough“testing, minimizes .the“risks inevi-
table in their use. It is the usexn's ¥esponsibility fo see that the
following rules are complied withW\to%ensure safety at work:

1. The operation of the machine should conform to the
requirements of the’ Woodworking Machines Regula-=
tions 1974. All guards should.Be used and adjusted
correctly.

2. Safe methods of working ondy should be adopted as
given in ghe\ Health and SafetywWork Booklet No.41,
"Safety,in the Use of Woodwerking Machines'",
(obtainable \from HersMajesty's Stationery Office)
and as,_advised byfWadkin Ltd.

3. Only personnel trained in the safe use of a machine
should operategit:

4. Before makingladjustments or clearing chips, etc.,
the machine ‘should be stopped and all movement
should have)ceased.

5. All tools “and cutters must be securely fixed and the

speed selected must be appropriate for the tooling.

SAFETY IS OUR WATCHWORD BUT THE USER MUST COMPLY WITH THE

ABOVE RULES IN HIS OWN INTEREST. WE WOULD BE PLEASED TO
ADVISE ON THE SAFE USE OF OUR PRODUCTS.

o000

. WADKIN LTD - GREEN LANE WORKS - LEICESTER LES 4PF - ENGLAND - TELEPHONE 0533 769111

and. York Houte, Emoite Way, Wembley. Middieses HAS OPA Teien: J465468 (Wadkia Leicster)
Tetlaphane: 01.-902 7714 Telex: 202210 Tetegrems: Woodworker Leicester Telex

i i




SAFETY

Read Instruction P;ook.,

Securely Lock Cuttérs,

Set Guards Cerreetly.

Select Corfect=Speed:

Use Feeding Devices Where Possible.

Reféer o HSW ¢Booklet No.41. (in UK) For
Safety In/The, Use Of Woodworking
Machinery.



INSTALLATION

Remove protective coating from all bright parts by applying a cloth
soaked in parrafin, turpentine or other solvent.

When the machine is cased for export the sliding table, slide bars, rip
fence bars, and rip fence are removed and packed individually. Remove
and re-assemble as shown in FIG 1.

WIRING DET AILS

The motor and control gear have been wired in before despatch All that
is required is to connect the power supply to the starter or isolator when
fitted.

Points to note when connecting to power supply:-

1, Check that the voltage, phase and frequency cérespond to thosefomthe
motorplate, also the correct coils and heater's arg fitted to the Starter.

2. It is important that the correct size of gable i§ used to give'the gorrect
voltage at the starter. Too light a cable will give a voltage drop at the
starter and may damage the motorg

3. Check the main line fuses areyof the correct eapacity.y See list below.

4, Correct the line heads fo'tie @ppropriateterminals. See FIG 2 for 3
phase supply; FIG 3ol plase supplyfor BIG 4 for 3 phase supply with
scoring saw (extra)

5. Check all conne¢tions are sound.

6. Check the@dtation of themetonfor the correct direction. If this is in-
correctgreverse any two 6f the Iine lead connections for 3 phase supply.

VOLTAGE Y, PHASE KW KW SWG TINNED AMPS
MAIN MOTOR SCORING MOTOR COPPER WIRE
(EXTRA)
220 3 2.2 0.5% 21 29
380/420 3 2.2 0.55 24 17
550 3 2.2 & 3.1 0.55 24 17
220 3 3.7 0.55 19 38
380/420 3 3.1 0.95 22 24
200/220 1 2.2 0.95 17 65
230/250 1 2.2 0.55 18 45
LUBRICATION

It is advisable to keep all bright parts covered with a thin film of oil to
prevent rusting.

See TFIG 5 for Lubrication Instructions and FIG 6 for Approved Lubricants



Wiring Diagram For 3 Phase Supply

(without scoring saw)

\(ﬁ /)———O o—

cC

o - L3
O a
Lo — L2
O a

L1

Pl S

D ¢

ON ‘ pr4
O/Ls TRIP
FIG 2
Wiring Diagram'\For 1 Phase \Supply
{witheut Scoring saw)
3 /)——H—
O
T A
O el ©
R —O = ¢ I
N
L___A >
A4 \J
(&Y

o e
TT  |_So/7 mre

ON FIG 3




Application

Approved Lubricant

Worm Boxes
General
Lubrication

Pneumatic
Lubricators

Grease

Brake
Cables

Castrol B. P, Shell Esso Texaco/ Gulf Wadkin
Caltex
Alpha 617 Energol CS Vitrea 75 [*Pén-O-hed Regal EP Lubricant S104 L. 2.
425 WP, 3 Oil J
Energol Vitrea 83 | . Esstic 50 Ursa 0il Security 53 L.4.
Magna ED HP. 20 ~ p. 20
Hyspin Energol Teldus Nuté Rando Harmony 43 AW L.1,
AWS 32 HL 65 27 H44 Oil HDA
Spheerol Energrease Alvania Beacon 2 Regal Gulf Crown Grease L.6.
AP.3 LS. 2 2 Starfak No. 2
Premium 2
Brake cable Energrease Alyania Multi - Gulf crown Grease
grease L24M 3 purpose EP No. 2
grease H

FIG 6




8

FOUNDATION

See FIG 7 for bolt positions and clearances required. When installing
the machine the levelling instructions in the following section should be
carefully followed.

Foundation bolts are not supplied with the machine except by special order.

LEVELLING INSTRUCTIONS

WE RECOMMEND THAT THIS MACHINE BE SECURELY BOLTED TO THE
FLOOR AND LEVELLED TO ENSURE ACCURATE AND SAFE OPERATION

1.

Place a precision spirit level on the sliding table in positions &l and "B",
in FIG 7, adjust the adjusting screws "C' until the table isgevel"both ways

Move the rip fence to the extreme right hand position andmwith the sliding
table in line with the fixed table, place a straight edgelacross both tables
in positions "D'" and "E'". The sliding table should#5¢ pagrallel and . 005 to
.010" (L15mm to .3mm) above the fixed table. If table§ are incorrect,
adjust the screws "C" until the tables are correctly ‘ali¢ned, if adjastment
is necessary, re-check the level of the slidigttable at positions '"A" and
"B".

With the straight edge in position 'D%, checkithe sliding table 1S parallel
to the fixed table throughout its trawel.

After bolting the machine in positiens check the abgve“mentioned procedure
to ensure the machine is stilll conrectly aligned.

MOUNTING SAW BLADES

To mount a sawhlade, theMindermentioned procedure should be followed:-

1. Check the machinewiS\isolated electrigally before starting to fit sawblade.

2, Swing the sawguard to the top position.

3. Raise saw arbor to its highest position then move sliding table to its
maxithum, forward position“to gaindaccess to the saw arbor.

4. Remove the arbor mut (left/hand thread) and front saw flange.

5. Select the blade whigh is required depending on the type of work which is to
be done. Checkithe blade is free from all dirt, gum or sawdust especially
where it will beygripped by the flanges. Mount the blade on the arbor.
Check the front saw flange is clean and then fit on to saw arbor. The saw
teeth should point towards the front of the machine,

NOTE:- 1If the flanges and the saw are not clean, the saw will run out of true,

hence causing vibration.

6.

Lock the saw securely in position with the arbor nut (left hand thread). To
tighten arbor nut hold spindle in position with the toggle bar in the back saw
flange.

Position the saw guard depending on the thickness of timber to be worked.
Clearance between sawguard and timber should be as small as is
practicable and at no time should-it be possible for the fingers to pass
between guard and timber.



—y

768mm

860mm

1257Tmm

[
4 'll:
I”'
RAIL. IN MAX REAR.  «!!
POSITION i,
"y
[a] il
[ =1 o 24 i peht il b
1 1
| !
[ {
| !
| 1
1 o 1 :
: !
i
! 1
s 1 i STRAIGHT EDGE
R | N I e
AN \\
] \ B
<
AN
1 ]
ﬂ" \ L
3964mm I i 1
3
]
11 1 : !
SPIRIT LEVEL /J
— § poi .
L C 2 | o 0 & e —— 1 1 =
j e | = —
:db_ o1 — o o —r (Dl |
D § I A
I Er————— Eo A
! ! -
i
| ' f
| |
l Iy STRAIGHT EDGE
| FINED RATL ]
1 1
1 |
i !
] 1
1 |
| [
] 1
: !
!
: lcomam ]
1 RAILIN: MA X FORWARD !
1 POSITION i
| |
| |
i 1
Y Lol o o L ] e
(=] 1}

3886mm

C

C
l—«———————990,6mm 1t
W CNTS
1 f i

546.1mm ‘
CNTS /

N
|
|

JACKING SCREWS

FIG 7




10

RISE AND FALL CONTROLS.

The saw arbor rises and falls by wormwheel and quadrant and has a
total travel of 33" (95mm). The travel of the saw is pre-set
before despatch from the works, and is controlled by the
conveniently placed handwheel "A" in Fig. 8. To lock the saw in
any position, lock plastic handwheel "B'". )

CANTING CONTROLS.

HOW

The saw cants 45° to the right, with positive stops at 90° and
457, which are accurately set before despatch from the works.

The motion is again through a wormwheel and racked quadrant and
is controlled by the conveniently placed handwheel "C" in Tig. 8.
The angle of cant is shown on the graduated scalef™B!'. To lock
the saw at any angle, lock plastic handwheel "E/%

TO ADJUST GUARD AND RIVING KNITE.

The riving knife complete with the sawguaf@ nises and falls with
the saw. The riving knife should be setlas €lose as pragtieable
to the saw blade and should not exceed l1Z2mmgat the tabTe level.
To adjust the riving knife to this pesition loosen the 2 -
hexagon nuts "A" in Fig. 7, and @osition riving kmifelwlere
required, then re-lock in position, “The guard sheuld then be
adjusted to protect as much df the $aw as possible“by loosening
the handwheel "B" and positienimgwmthe guard where gequired.

When set, re-lock handwheels#"Bl.

MACHINE FITTED WITH SCORING SAW “(EXTRA).

This 1s designed to prevent speltchisigiof®hall materials including
plywood, fibreboard, ‘chipboard, thicker selid plastics and
materials having twe face layersgof)vemeer, etc.

Scoring saw latéral and vertical adjustments are provided to
ensure accurate, alignment to ¢(thickness of main saw blade so that
brittle mategpials’can be cut with perfect finish on upper and
lower edges\atboth sides &f cut.

For corgedat “alignment/ df the scoring blade to main blade, proceed
as followsy

Place, aysteel rulesOn, simidar straight edge across main blade and
scoTang blade to, check approximate lateral alignment.

Lateral adjustment to scoring blade is by releasing 8mm socket
head capscrew lock®"A" in Fig. 10, (8mm allen key supplied) then
adjust blade“laterally by 8mm socket head capscrew "B'". When
set correctly,Wre-lock socket head capscrew "A'.

Adjust scoring blade vertically by loosening 8mm socket head
capscrew lock "A'" in Fig. 10, then move blade vertically by lever
"C". When set correctly, re-lock socket head capscrew "A''.
Correct vertical adjustment is attained when the scoring saw
scores the full underside length of panel.

NOTE: Some panels may be badly bowed in which case the scoring saw

4.

should be vertically adjusted to suit.

Proceed to take trial cuts to establish the accuracy of your
approximate alignment of the scoring blade with main blade.
The correct alignment is shown in Fig. 12.

Important; Use 300mm dia max’ main sawblade
when scoring, 12" dia blade is too large and
would foul scoring saw.



" ‘




12

FIG Il




Ty

RIP FENCE CONTROLS.

The rip fence slides on a round bar fitted to front of table.
Rapid fence adjustment and micro adjustment are provided with
an effective lock.

For rapid fence adjustment follow the undermentioned procedure:

1. Lift handle "A" in Fig. 11A then disengage the pinion from
front racked fence bar by pulling handwheel "B'" out of fence
front bracket.

2. Position fence where required then depress handle "A'" to lock
fence in position. A ripping capacity scale on fence slide
bar "C" is indicated by an adjustable pointer "D" located in
the fence body and secured by knurled knob "E'.

3. For micro adjustment the pinion should be engagedsin the racked
fence slide bar, i.e. handwheel "B" pushed intomthe“fence front
bracket.

Fence Plate Positions.

The fence plate "F'" in Fig. 11 has 2 posdtionst

Position shown in Fig. 1lA is for use with deep stock.
Position shown in Fig. 11B is for use with®faced panelsy
melamine, veneer, etc.

To Change the Fence Plate Position, Ppoceed As Follows:

1. Loosen knurled knobs "G'" in Tig 11Ay then slide fence plate
"F'" from fence body.

2. Slide fence plate over thel 2 lecking platés “to p051L10n shown
in Fig. 11B, re-lock knumled knobs "G} .

Fence Pointer Adjustment.

When the fence plat@yposition had been {ehanged as previously
described, the poaater D" in Figm I'bAsmust be re-set
accordingly.

To Re-Set Pointer Breceed As Follous:

1. Lift handle "SAY in'Fig. LA N Ethen move fence to a position
which wo@ldWhallow a peasenable cut to be taken. Depress handle
"A" toeloeckWfence in[ position.

2. Stapt machine, then feedysa plece of timber past the sawblade
keeping )t imber_ firmly against the fence. Stop machine.

3. Accurately meastire,the width of timber after cut then loosen
knurled screwy,"EW and set rule pointer "D" accordingly.
Re-lock knuxledjscrew "E'.



14

ALIGNVIENT OF SCORING SAW WITH MAIN SAW

END VIEW OF SAWBLADES

adjust scoring saw
laterally until in line
with main saw

as shown.

i

N

main saw width at teeth.

table top.

adjustescoring saw
vertically until
speéeltching is

aeliminated.

scoring saw.

S
2

FIG 12

b orenemin
§



(with scoring saw)

Wiring Diagram For 3 Phase Supply

i

C o
™\ faY
T M
B o ° A
h N
S
A o -
| 5\—
TN
ON S0/0LVTRIP
C
W/ J o J
o /: 0o O
\ 4 7.
) a ?Ls
J J
A B
A\ 4
S 2 ou

.
¥

OFF

. .‘,'.""g
[§

ON L 8 o/LTRIP

FIG 4




CLEAN AND OIL QUADRANTS
WEEKLY

OIL CAM FACE
WEEKLY

=
OIL R & F SLIDES
WEEKLY
OILR & FyWORM
WEEKLY
OIL CANTING
GREASE MOTOR AT BOTH ENDS | 4 WORM WEEKLY

TWO TURNS PER YEAR,

D =,

LUBRICATION INSTRUCTIONS

FIG 5




17

FIG 15

FIG 16




18

FIG 17

Spindle distance collar
piece C

FIG 18




SLIDING TABLE LOCK.

To convert machine into a standard sawbench the sliding table can be
secured in line with main table.
To sé€cure sliding table, proceed as follows:

1.

2.

NOTE :

Position sliding table in line with main table.

Loosen knurled screw "A'", FIG. 13, then locate locking arm "B
between location bosses '"C'", as shown.

Tighten knurled screw "A'".

When locking arm "B'" is not in use, it should be swung around
2707 and secured clear of outer rail "D'" and table top by
knurled screw "A". ‘

HOW TO REMOVE INNER SLIDE RAIL

The inner slide rail can be moved towards the,rear when the
machine is required to be used as a standand sawbench or 6

15

reduce the maximum movement of the table @soothe front ofgsthe saw.

To slide inner rail, loosen the two ball leyer screws '"@&" in
FIG 14, move the rail until the required position is peached then
re-lock screws "A'.

CROSSCUT FENCE

The crosscut fence is positipgned sguare to the sawand is held
by a pivot pin at one end andya.spring loadedgplunger at the
other. To use the machine asha“standard sawbenceh, the crosscut
fence can be swung clear of the table. This ‘ean be done by
lifting the spring loaded plunger "A'inf{ FIG 15 from the
locating hole and turning/the plunger $osthat it cannot return
to normal position. The dence can then be swung round till it
reaches the fence sgop)'"B"™. The machineycan now be used as a
standard sawbenchg Toe use the fenee ‘as/a crosscut fence, reverse
the above procedureWNOTE:- To dccomodate for 8ft. capacity,
remove stop bar\& replace as shown an diagram

WITH_ STOR \BAR IN 6FT. CAPACITY POSITION

é g o] 9} [0} O o}
L

WITH STOP BAR| IN 8ET. CAPACITY POSITION
1

¢ g;z
lo o) of [s) o) o‘~—-—4:ﬁ

TO ADJUST “PABLE EXTENSION /TO REAR OF SLIDING TABLE

The support poythe rear of the sliding table has a total
movement ¢of4124% (324mm) increasing the table length to 461"
(1188mm)

To move support, loosen the two ball lever screws 'A'" in FIG 16

and position support where required and re-lock lever screws "A',

The support should be level with the table top; should it be
disturbed, loosen hexagon head bolts "B" and set level to table
top. When set, tighten all bolts.

TENSION

BELT

The drive is by two vee belts from a 3HP motor. To tension the
belts, loosen the hexagon head bolts "A". FIG1l7,move motor
platform until the required tension is reached then re-lock
hexagon head bolts "A'.



16

FIG 13

FIG 14




19

HOW TO REPLACE SPINDLE BEARINGS

To replace spindle bearings the undermentioned procedure should be
followed:-

Remove saw, sawguard complete with riving knife and the fixed table.

Release the tension on the belts as previously described and remove
belts.

Now working from motor end of the spindle.

Remove the 1" fine thread nut (right hand thread) ""A!in FIG 18
remove spindle pulley "B', which is keyed to the spindle,

Remove the hexagon head bolt '""C'" securing thé™memaining spindle
assembly in the housing, tap out assembly frem pulley end. Careishould
be taken not to damage the threads on spifdle _end.

To Remove the bearings, remove the woodruff key then loosen the two

‘M6 socket head grubscrews '"D', rgmovwe the spindlegdecking collar.

The bearings and spindle distafice pieCe can now be driven from the
Spindle.

The bearings should now be replaced as thearrangement in FIG 18

Care should be takengotiyto pre-load,the bearings i. e. The spindle
distance piece should be just free between,the two bearings.

When the iocking collar has beep’Feplaced and the assembly is ready to
be replaced, \n the spindle housing, @ socket head grubscrew should be
inserted in the spindle trapping celdar "E'", This will assist in lining
up the M1Q %30 long hexagon head bolt "C" on assembly.

To fesassemble thé spindle assembly into the spindle housing:-

Line up socket head grubsgrew with the hole in the spindle housing and
tap)in spindle @ssembilys

Remove socket h€ad grubscrew and replace hexagon head bolt "C"'.

Replage niving knife and set saw central to riving knife as described in

‘the following section.

Replace the pulley and belts then re-tension belts. The table can now
be replaced.

Before locking table in position ensure table is level to the sliding table
and the table lip is parallel to table lip of sliding table.

When set tighten all bolts.



20

SETTING SAW TO RIVING KNIFE.

W

It is most important that the saw and the riving knife are
in line. To re-set after the spindle has been disturbed,
the undermentioned procedure should be followed:

Loosen the hexagon head adjuster bolt "C'", in Fig. 18 and
tap spindle as required, taking care not to damage the
threads on the spindle ends. Place a steel rule along both
sides of riving knife to check whether the saw is central.

When set, re-tighten the hexagon head bolt "C'".

To check this setting, feed a short piece of timber from
the rear, along both sides of the riving knife. If the
riving knife is correctly set, the blade will cutf egual
shoulders as shown in Fig. 19(a) and when incorgectly set,
unequal shoulders as shown in Fig. 19(b).

ARRANGEMENT OF-SHEET METAL EXTENSION TABLE (EXTRA).

8]

NOTE ;

4,

NOTE :

A sheet metal extension table can be supplied to fit to Hhe
right of the saw as shown in Fig. 20.  This table inCreases
the capacity right of the saw to 50/ @Ql270mm) between, saw and
rip fence.

To assemble table, proceed as fgllowsy

Remove protective coating fnomjeXtension tabdejpapts by
applying a cloth soaked in gapaffin, turpentineor other
solvent.

it extra wing "AY in Fidg/20 to end @f madn_table.

it long fence bar "B'\as _shown in Bigy 20 ensuring bar is
correctly positioned Bite. 2Zero mark, on]graduated bar to centre
of table.

When fitting long bar, lift baf t@® uppermost position on
socket head s@mews before fullly Wtightening screws.

Assemble tdble 'C" as shewnan, Fig. 20 ensuring that extension
table top,is level wigh main table top.

Level gxtension table by leoosening the 4 - adjuster plates "D"
and/or 2 -“feet "E", Wewel table correctly using spirit level
thentrelock adjusteryphates” "D'" and/or feet "E".



21

CORRECT INCORRBEECT

T P
T8 ;f A = { > \*g =
N SRR

;_—.'.—-....‘_ . e
__>_______§ >
PR 4

FIG |9

MAIN TABLE EXTENSION TABLE
RN

Side View

ADJUSTER PLATE
No.1026/80

({

YPORT LLE
SURROR LLG\\\

A D ‘ FOOT
I ADJUSTLER PLA Tl a8
END SUPPORT BAR No. 1026 /80
No.1030/163

Rlan View

i N\ £ =
i
sith MG, NWI20M LONG (HEXAGON /7 m
: HEAD BOLT -0 EE
N igeloly
LOCKING COLLARS !
Mo.1030/164 PEE FILhOE |
1026:/99 J

|

[) No. :

|

- i

M106%030MM LONG SOCKET %?gEgiéo” FaBLEL
HEAD\ CAPSCREW :
\

1

i

1

1

No. 1030/162

EOCKING COLLARS

R e e T e

No. 1030/164
M6 x 12MM LONG HEXAGON
:L HEAD BOLT PR N
-
] J:. D '\‘.l,:_“,/»'\\\ E

. . " N . Mo rooT

MAIN TABLhAJ g EXTENSION TADBLE -
. 5

[)ADJUSTER PLATE
No.1026/80

B M10 x 40MM LONG SOCKET
HEAD CAPSCREW

END SUPPORT BAR
No.1030/163

FIG 20




22
MITRE FENCE

The mitre fence can be supplied as an extra, for use on either side of
the saw and slides in a tee slot, which should be kept clean,

The mitre fence can be locked in the table tee slot by grubscrew "A"
in FIG 21,

USE OF MITRE FENCE STOP RODS

Accurate repetitive cutting can be made using the stop rods, see FIG 22.
The rods are held in the fence by the thumbscrews "B' in FIG 21 and
the stop rods held together by the two clamps "'C"

To adjust the rods by the clamps loosen the wingnuts "D".

See FIG 22 for several positions in which the stop(rods\can be used;

NOTE:- Take care that the stop rods are always set clear of the sawox
serious damage will result to the sawblade and the usem

SAFTETY PRECAUTIONS

Always adjust the guard to protectas.much of the sawpas possible and
fit the riving knife 1" (6 mm) behind the saw at theateary, These
adjustments are previously desgribed .

Use a push stick, as FIGg4 234as/'much as practicablé when feeding
timber, to avoid accidents,

When changing the sawblade, always isolate the machine electrically.

SAW MAINTAINANCE

Efficient gperation of a ¢irct@ilarysaw depends on the true running of the
saw spindle,and the collars being perfectly square on the faces with the
axis _of the Spindle, it mustiyrun at the correct peripheral speed to ensure
straightyeutting.

All Bursgreen cireular”saw benches embody these requirements and
provided the sagwhblade is maintained in a sharp condition with the teeth
correctly sharpened and set, efficient service will be given.

Before putting 2 new saw into use, it is essential that it is "ranged down"
on the teeth, to ensure each tooth is cutting and to maintain true
running.

R ANGING

Ranging down should be done on a new saw or any saw after the fourth or
fifth re-sharpening.

To range down a saw, feed a square edge abrasive block in wooden
holder, as shown in FIG 24 lightly against the saw teeth whilst running.
The saw should then be removed and the tops of the teeth filed to remove
the ranging marks on the points.



23 ,

FIG 21

—

[ LI/

Stop reds

Mitre

/L

Stop rods

Mitre

[ /]

v

T

[[]
5

Mitr

Stop rods

FIG 22




FIG 23

FIG 24

" FIG 25|




25
SAW SHARPENING

Do not run a saw when blunt, remove and re-sharpen. To sharpen by
hand hold the saw rigid in a vice, as shown in FIG 25 then proceed to
sharpen the saw.

With rip saw teeth chisel edges and square faces are required, see FIG
26. Sharpen by giving each tooth an equal number of strokes with a flat
face saw file with rounded edges. At the same time file the gullet,
taking care to keep the gullet well rounded.

With a crosscut saw, points are needed with back and front bevels as
FIG 27,

In the case of repeated filing the teeth loose the orjiginal “shape and the
gullets shallow. To restore the shape of each todth esSsential for
satisfactory performance, it is necessary to grfind the saw on a saw
sharpening machine. These machines are usually of the automaticytype
and feed each tooth giving equal spacing of pitch®

SETTING

The amount of set to the teeth shouldibe sufficient toigivéclearance

to the body of the saw, so that therejis freedom from fmiCtion between
saw and timber. It is genegrally deeepted that gthe teeth are '"Spring set"
i.e. tips of alternate teethfare bent to the Tighf andieft, as shown on
FIG 28. For good sawingithe/‘amount, of setVen‘each side of the saw
must be identical, oth€érwise the sawewill run to one side. To check the
set, cut into a piecelof wood a few inches ‘when a small even triangle
should be cut, as@a EIG 29.

The exact amount of set each sidegraries with the timber being cut,
usually . 010" to 9015" (. 3mm e .4ufim)

For clean“eutting, just"Suffiéient set should be allowed to prevent bending
and heating. Morefsetls required for wet woolly timber than for dry
closSe grained timberiand the amount of set is greater for crosscutting
saws than for ripping: '

MACHINE SETTING

We can sfipply a>small machine for efficiently setting the teeth, as

illustrated in FIG 30 and will deal with saws 8" to 36" (202 mm to 910

mm) diamebter. The micrometer dial indicates accurate reading of the
- amount of set in thousandths of an inch.

HAND SETTING

Where the number of saws does not warrant a machine being installed,
the saws can be set by hand using a tool, as shown in FIG 31. This
tool is provided with six notches to take saws 8 to 14 gauges thick.

For this process of setting, the saw should be securely clamped in a vice.
METHOD OF DUST EXTRACTION SEE FIG 32
EXTRA EQUIPMENT SEE PAGES 29 & 30




26

Clearance
angle 15° Top bevel angle 10°

FIG 26
Clearance Top ‘bev%l
angle 430 anglg 10
" ’ v %
3° Negative h001{*‘] L Fronl béyely angle 5°
CROSSCUT sSsAaw FIG 27

W R | —
Set Saw cut Set Body of saw

Amount of tooth set
over shown shaded

FIG 28




27

FIG 29

FIG 30

& b N

FIG 31




28

¢t 9Ol

VIQ wwQgt

!

NOILIVHLX3 1sNnNa 40 agH1L3IN

r
'
'
P

~ dsyd NI
™~ ILLIL JEAHY, 1LSNAMVS

621/1V0T "ON
TLOND LSAVHXI
HLIM HOOd TTVIJAdS




EXTRA EQUIPIVIENT

Adjustable mitre fence complete with stop rods
for use on either side of the saw. The'fence
slides in tee slots in the tables of the machine,

PFixed mitre fenceylgcates accurately in the tee
slot in the sliding/table, Complete with
graduatedsstop,bargsand turnover stops.

'.Fixed extension table to right of saw, 12"'wide,
increases the capacity between saw and rip
fence to 37" (940mm).

29




30

EXTRA EQUIPVIENT

BURS[REEN

This is a standard range of saws,
normally available from stock.
Hollow ground saws require no
setting give minimum saw kerf
or wastage and ensure
exceptionally clean finish.

B.5. 121 ‘
A ‘general purpose rip saw
for hard or soft woods.

B.S5.124

For crosscutting or ripping

with an exceptionally smooth
finish,

B.5.125

As above but hollow ground.

B.S.122

A general purpose
crosscut stops.
saw,

B.S.123
A general purpose hollow
ground crosscut saw,

B.S, 129
For plastic materials,

L r—



SPARE PART



Ref.
No.

[V

Part No.

1041/8

1071M/7

10027155
1071M/54
1071/17
1041729
1071716

1030/31
1030/80

1026M/60

1030/10
210
1041/904
1071755
1041M/15
10414772
1057/148

1026722
1041/92

00 B = O = = DN - B

No.

off.

-9

e DN

B

DO o s e

—
o

MAIN FRAME ASSEMBLY

Deseription.

Pillar for outcr ruail,

M10 x 30 long hexagon head bolt.,
M10 x 40 long socket heuad capscrew
(reduced shank).

M10 x 50 long hexagon head bolt,
10 washer,

M10 locknut,

M12 x 90 long hexapgon head bolt.
Casting for outer stand.

M12 nut.

Wisher.

Tie bar for outer support.

Base assenibly.

1" gimplex adjusting screw.
Large foot for base.

10 washer.

M10 x 25 long socket lead capscr@w.

8 dia. x 40 long groverlok spring
dowel .

Saw guard pivot,

Riving knife.

11" dia. plastic handwlicel Af10.
M10 x 30 long stud.

Riving knife distance picee.

M10 x 12 long hexagon Heuadibolt.
Saw guard.

" long self tappinffiscrew.
Scoring saw guard (Extra))

Tie tube for out@r support.

Main frame (standard)d

Main frame (for“scoring saw).

1" simplex_ fut .

25 washer.

Washer.

Guard for ‘Secoring saw motofd .

1" LB 3/8% 0/b x 1" long oilide
bush?

M10, nut .

Ref.
No.

35

37

46
46

48

w
o

(SN SUR S N Sy I )
O ke L2 —

Part No.

24G6ADS
T3

BAGADS
REQY

RT3

RT3

1026717

1026 /7
1040/21
2040049 1

1026/51
1028/53
1040737
1071727
1041471
1041471
1028/52
1040/36
1071725

1040/9

1041/18

No.
Off.

—

e DN OIS

[l N ST e -GN § )

-

— D S

Desecription.

M10 x 25 long stud,

MEM starter (Scoring motor, extra,
75HP, 50 cycle).

Brook starter (Scoring motor, extra.
75HP, 60 cycle).

MEM™Starter (Main motor 3HP, 50 cycle).

Brook ‘§tarter (Muin motor 3HP, 60
cyele).

Brooky starter (Main motor S5HP, 50
cycle).

Brook starter (Main motor SHP, 60
cycle).

Wadkin-Bursgreen nameplate.

M5 x 12 long countersunk screw.

MB x 20 long hexagon head bolt.
Angle indicator rule.

M3 x 12 long rotind head screw.
Trunnion trapping plate.

Under table finger guard (standard),
Under table finger guard (scoring
Saw extra).

M6 x 12 long countersunk screw.

M10 x 50 long socket head capscrew.
Fence slide bar distance piece.

Back fence bar.

Back fence bar (37" capacity extra),
Back fence bar (60" capacity extra),
NMain table.

Main table for scoring saw (extra).
Front fence bar,

Front fence bar (37" capucity extra).
Front fence bar (60" capacity extra).
M10 x 70 long stud,.

1" simplex nut.

1" simplex x 45 long adjuster,

3 brass washer.

Small foot for base.

[N



€€



105

108—1}

104 108 107 109 85
67 o=
N

I3

5
T ——
- 15—

: NN t
’ I N :
. : —_t N
J\OW\

)N 7

1i
’ 157
X ’
\\28 163 ©L7
AN 154
72 N
130 \




109
110
111
112

114

Part No.

1071M/14

1028/26
1027/202

1071715
1071/30
1071M/24
1071M/60
1027/18

1071M/12
FBC/DN/302

1071M/1
1071M/37

1071736

1071M/38

1041M/50

1041M/50

1027M/83
1041M/59
1041M/60
1071M/13
1071M/2
1071/57

1071M/56
1071M/11

FBC/FG/3400
1041M/61

1071M/21
1071M/20

No.
oft.

(SR AR
[S200N]

=R RN RO NN L DN LN

—

R I RSN CRLN

RS SRS SR NG I U ]

SLIDING TABLE ASSENMBLY

Description.,

Outer table support.

M10 x 20 long heaxagon head bolt,
10 washer. -

M8 dia. x 50 long groverlok spring
dowel.

Turn over stop.

Pointer for turn over stop.

3/8" whit short ball lever screw,
M5 x 10 long socket hcad grubscrew.
Graduated stop bar (standard).
Graduated stop bar (metric).

Outer table support bars.

Outer rail end stop (rear).

Rubber stops.

M10 x 10 long socket head c¢grubscrew.

Eccentric for table roller bearing.
Table roller bearing.

M10 nut.

M10 x 25 long socket head grubscrew.
Outer sliding table.

Rear support.

M12 x 20 long hexagon head bolt |

12 washer,

Rear support plate.

MG x 12 long hexagon head boltl
Rear support bar.

Outer table support brwecket, (1®dia.
bore).

Outer table support Bwacket
(1.1/16" dia. bore).

M10 x 25 long hesagon head bolt.
Turn over stopgholder:

M10 x 40 long hexagon head bolt.
Knock down Stop.

M5 x 10 long cauntecrsunk hedd gercwn
Boss foupknack down stop.

Inner railWend stop (rear)y

Slidding, table.

M10 X, 40"1ong socket head ecapserew,
(teduced shank).

Spacer for bearing g@ide.
MLO\locknut.

Stud” for eccentric for pgaride bearing.

Eccentric for guide bearing.

M10 x 12 longlgtubserew.

Table raolled bearing.

Fence pivet.

M20 locknuth

Crosscut fence.

Fence support bracket.

M10 x 40 long socket head capscrew,
(reduced shank).

Ref.
No.

115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
120
143
1427
143

144

145
146
147
148
149
150
151
152
153
154
155
156
157
158
159

Purt No.

1071/33
1071/32

1002 /155
107148
1071M/46

1071M/47
10714745

1040/39

1071M/10
X026M /GO
1070/6
1071 M5

Y071 /52

1041/54
1031/50
1041717
10713/ 44
1071/8

1071/22
1031M/89
1071741
1026485
1071/70
10267340

1071/69
1071 /68

— DS ND B = = b b b RO

off.

=

= = = D) b B DI R DD = 00 WS B D) RS DD D B DN~ 00 B S
o

—

Description.

M8 x 20 long cheese head screw,
Outer rail wiper.

Wiper retaining plate.

M5 x 30 long round head screw.

M12 adjustable handle.

M12 x 50 long stud.

Washer.

Guide rail clamp.

GibUstrips.

M8 x 45 long socket head capscrew.
Guide rail jacking block.

Guide rail support bracket.

M10 x 30 long socket head capscrew.
1" simplex adjuster for rail.

1" simplex nut.

M10 x 55 long socket head capscrew.
M8 x 25 long socket head capscrew.
Outer rail,

Distance piece,

Guide rail end stop.

Brass keep strip.

6 washer.

M6 x 20 long round head screw.
Guide bar wiper.

5 washer.

M5 x 10 long round head screw.

2BA x 1" long cheese head screw.
M10 x 11" dia. plastic ball.

3 dia. x 20 long groverlok spring
dowel.

1" O/D x 3/8" I/D x {" long oilite
bush.

M6 x 20 long hexagon head bolt.,
Fence plunger locating bracket.
Fence plunger spring.

Table plunger.

Guide rail.

Slide rod for guide rail.

No.10 pull handle.

Table location plate.

M8 x 12 long button head screw. e
Under table support bar bracket.
Support leg for ‘extension table.
Support foot for extension table,
Table location distance piece.

M8 x 35 long stud.

8mm washer.

Locking knob,

M8 x 35 long socket head capscrew.
Table location bobbin,

Table location lever.

o4



36

Ref.

No.
170
171

172
173
174

175
176
177
178
179
180
181

Part No,

1040/10
1030,/18
1030/67
1040/11

1030/51
1030,/73
1030/68
1030/20

1030M/ 23
5G. 88506

1030M/ 22
1030 /21

SAW SPINDLE ASSEMBLY

No. Description

Off

1 Saw spindle nut (1'' acme)

1 Front saw flange (1" bore)

1 Front saw flange (25mm bore)

1 Saw spindle

1 0/16" Woodruff key

1 Saw spindle pulley (3HP, 50 gycles)
(3HP, 60ycycles)

1 Saw sgindle pulley (5HP,s#60 cycles)

1 Saw spindle pulley (5HP, 60'cycles)

1 Saw spindle locknut (I finesthread)

2 M6 x 10 long socketthead grubscrews

1 Saw spindle locking collar

2 SKF Sealed Béring ¢y coO |Gl

1 M10 x 30 Iong hexagon head bolt

1 Saw spindle tmapping collar

1 Saw §pindlesdistance piece






8¢



Ref,

No.

190
191
192
193
194
195
196
197
198
199
200
201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221
222
223

Part No.

5555-37
A-S-101
Patt. No.4
C-1030/14
Patt. No. 14
1026 /22
1071Mm/ 50

1026 M /32
1026 /65
1026 M/ 29

1026 M/ 29

1026/ 6
1030,/38

1030/11
102633

1030/26
1030M/3

1030/ 28
1030M/ 8
EwW3

1026 /20

39

TRUNNION ASSEMVIBLY

No.
Off

e i N e B g P e N & B R e e R e e Tl TR N SN Gl G G Il XY

Description

"Truarc' grip ring circlip

Spindle for 3'' plastic handle

3'" plastic handle

73" dia dished handwheel

2' dia plastic handwheel 3''whit TRT
Washer for handwheel

Canting shaft

o dia x 40 long groverlok spring dowel

5 dia x 30 long groverlok/spning dowel
Worm for R & ¥ and canting

Fibre washer for cafting shaft

Canting shaft collar(withoutM10 holg)

M10 x 12 long sogcketThead grubscrew
Canting shaft collams({with M10 hole)

3/4'" bore € W/ 8"%/d x 1'" long'Oilite bush
Rise and Fall shaft bearing

Angle dndicator pointer

M6 %,10.1long round head screw

8. dia 30 long gnoverlokispring dowel
M10 %,30 long hexdgonthead bolt

Raeked quadrant for eanting ;
i gas pipschew

M6 x 12 long hexagon head bolt

Chip guard

Trunnifn boacket

1/8"gasfx z"long socket head grubscrews
M6 lecknut

M6 x 30 long nicked grubscrew |
M6 X'30 long square head bolt ;
M6¢nut

Retaining strip for motor bracket

Motor bracket trapping piece

Hoffman thrust race

Rise and fall shaft



40

MOTOR MIOUNTING ASSENMBLY

Ref. No. Part No. No. Description
Off
230 1030M/ 81 1 Riving Knife bracket trapping bolt
231 2 M10 aerotight nut
232 1024 /58 1 Riving knife retaining washer
233 1 M10 x 30 long stud
234 1030M /78 1 Riving knife bracket
235 2 M10 nut
236 1032/22 1 Riving knife washer
237 1026 /96 2 Bolts for riving knifg
238 1 10 washer
239 2 M8 x 20 long socket head capscrewy
240 1030/79 1 Riving knife pivofybracket
241 1030M /105 1 Slide bracket
242 1030M/106 1 Spindle hausing
243 3 M10% 2§, leng hexagon head,bolt
244 1030/107 1 Motor platform
245 12 10 washep
246 4 M10, x*20 long hexagon head bolt
247 4 M10/nut
248 6 MT0 x 30 long hexagon head bolt
249 1 3/16" widesnl L long key
250 1 Brook 66B mbter, foot mounted 3HP, 3000
r.p.m. (3HR,/50-cycles)
1 Brook 6B motor, foot mounted 3HP, 3, 600
pep,. My, (3HP, 60 cycles)
1 Brook DI0OOL, foot mounted SHP, 3, 000r.p. m.
(5HP, 50 cycles)
1 Brook/D100L, foot mounted SHP, 3, 600r.p. m.
(oHP, 60 cycles)
1 Brook D100L, foot mounted 3HP, 3,000r.p. m.
(1 phase, 50 cycles)
251 2 M8 x 12 long socket head grubscrews
252 1030MA52 1 Motor pulley (3HP, 50 cycles)
1030M /54 1 Motor pulley (3HP, 60 cycles)
1030M/ 72 1 Motor pulley (5HP, 50 cycles)
1030Mm/69 1 Motor pulley (5HP, 60 cycles)
1030M/52 1 Motor pulley 24mm bore (1 phase, 50 cycles)
253 A-24 2 Vee belt (3HP, 50 & 60 cycles) '
Alpha 250 3 Fenner spacesaver vee belt (5HP, 50 & 60
cycles)
254 1030M/12 1 Racked quadrant for Rise and Fall
255 2 8 dia. x 25 long groverlok spring dowel
256 1030/27 1 Pivot pin for slide bracket



P

23

230

231

Ly



N



e

SCORING SAW ASSEMBLY (EXTRA)

Ref.No. Part No.
260

261 1041/88
262 1041/67
263

264 2400

265 7100/040
266 1041/73
267

268 1041/82
269 1073/334
270 1073/335
271

272 1071/60
273

274

275 SKF6003/2RS
276 1041/78
277 BLP41
278 BLP26
279 1071/73
280 1071/72
281

282

283 1041/74
284 1041/66
285

286 1041 /86A
287

288 7000/035
289 1041/75
290 1041/77
291 1041/76 »
292 1073/386

No.Off.

1

QO b

D

N NN 0NN o

o N e

Description.

M8 x 20 long nylock socket head
capscrew,

Washer for spindle pulley.
Spindle pulley.

5 x 5 x 25 long feather key.
"M'" section vee belt.

40mm external circlip.

Rise and fall bracket.

M6 x 16 long countersunk socket
head screw.

Rise and fall pivot, bracket.
Adjusting screwgfOr ‘scorer.
Lock screw for (scorer.

M6 x 20 longgcountersunk socket
head screw.

Adjusting stopmbar.

M8 x 30gMlengnylock socket head
capscrew.

M8 x @0 “long nylock socket head
grubscrew.

Sealedyfor life dearings.
Trunnion brat¢ket.

Bump washer.

Bump washer.

Scoring ‘sawjvisor.

M6 x 50gTomg stud for scoring saw
visor.

M6 locknuts

M6, aerotight nut.

Rise ‘apd fall quill.

Bearing spacer.

M3 X" 10 long countersunk socket
head screw.

Rise and fall lever.

"Red P.V.C. plastic handle.

35mm internal circlip.
Saw spindle.

Saw flange.

Saw spindle nut.

Brass bot for scorer.

43



a4

Ref.

No.
310

311
312
313
314
315
316
317
318
319
320
321
322
323
324
325
326

SCORING SAW MOTOR MOUNTING ASSEMBLY

Part No.

1041/79
1041/80

1041 /100
1041,/81

1041 /68

(EXTRA)

No.
Off

N e el N e R S S T O O I \C I G RV -V G S N G X

Description

Totally enclosed fan cooled motor, Frame

D71 Foot mounted, 0.55KW, 3,000 RPM,
3 Phase, 50 cycles

Totally enclosed fan cooled motor, Frame
D71, Foot mounted, 0.55KW, (3,600 RPM,
3 Phase, 60 cycles

6mm x 30mm hexagon head belt

6mm washer

M10 x 85 long hexagem head'bolt

8mm x 20mm hexageon hgad bolt

8mm washer

10 Washer

Motor plate

10mm, grip ring

Spaeerifor,motor plates

Moterplatform

Motor pivot bar

M0 aerotight nut

&mny Aerotight ‘aut

omm X Smm X 16mm feather key

50 cycle matorypulley

8~m x 12mm socket head grubscrew

Comern L e



1414



331 : $ 343



Ref.

No.

330
331
332
333
334
335
336
331
338
339
340
341
342
343
344
345
346
347
348
349

47

MITRE FENCE ASSENMBLY (EXTRA)

Part No.

1041M/52
1026 /174
74

1026 /2217
5103-25
ETS30
1026 /226
1026 /220

1026/219
102669

1026/ 68
1026/73

1026/ 69—

No.
Off

el e A I S S R e T NG T N e i e S N N e A T

Description

M8 bore x 13'" dia. plastic handwheel
M8 40 long stud

M6 thumbscrew

Mitre fence tongue

Washer for mitre fence

7' self tapping screw

Cover for plunger bracket

Grip ring circlip

Mitre fence plunger spring

Mitre fence location pin

Mitre fence plunget braeéket

M5 whit x 10 long cheese head screw
Mitre fence body

Mitre fence,Stopyrod (Straight)
+"whit x 3 leng coach bolt

Mitre fence'stop plate

Mitre feneesstop plate sphing
T"'¢Whit wingnut

Mibtre fénce stop red (eranked)}”

M8 X'12 long micked grubscrew



48

Ref.

No.

360
361
362
363
364
365
366
367
368
369
370
371
372
3173
374

AMERICAN SAW GUARD ASSEMBLY (SPECIAL)

Part No.

1026,/107

1030/63

1026M/108
1030/ 62
1026M/104

1030/32
1030/32
1026,/109
1030/32
1030/32

No. Description

Off

2 Back pivot screw

4 3/8"bore x 3" 0/d c 3'"long nylon bush
2 American saw guard pivot arm
2 M6 aerotight nut

2 6 washer

1 Front pivot pin

1 American saw guard

1 Pivot block for arm

1 M6 x 25 long hexagon headybolt
1 Kick back finger(5 . 4w 84 long)
1 Kick back finger(4.3 /8! long)
2 Riving knife pivot bush

1 Kick back fipgex (3¢5/8' long)
1 Kick back, finger (2. 7/8" long)
1 M6 nut






50




51

RIP FENCE ASSEMVMBLY

Ref.No. Part No. No.Off.
380 C-1085/25 1
381 A-1085/93 2
382 A-1085/92 1
383 1026/340 2
384 2
385 D-1085/34 1
386 . 4
387 A-1085/92 1
388 5584-TYPE G3 1K&3+Sisy
389 9
390 A-1026/323 1
391 A-1026/320 1
392 A-1026/342 1
393 A-1026/307 1
394 A-1026/304B 1
395 A-1026/338 1
396 C-1085/33 1
397 A-1026/308 1
398 1
399 1
400 1

Description.

Rip fence front plate (900mm long.)
Locking plate for rip fence front
plate.

S84mm long stud for rip fence front
plate.

Locking knobs for rip fence front
plate. '

10mm hexagon plastic caps.

Rip fence body.

M8 x 30mm long socket head cap screws.
163mm long stud foxy' rip fence front
plate.

Magnifier lens.

M4 x 5mm longmsoecket head scrpew.
Magnifier housing.

Slide bar forgrip fence magnifier.
Locking spindle for magnifier
housingl

Cam leckyring for ripl fence.

Cam dloek shaft for ripyfence.
Loeking knob for 4gence magnifier.
Rip“fence adjustingybracket.

Pinion for ripgyfence.

9mm I/D xeqldmm Q/D"x 10Omm long
ollite bashy

9mm I/D xl4dmm O/D x l4mm long
oilite bush\

2" diam mlastic handwheel, 8mm plain
boref.



52

Ref.

No.
420

421
422
423
424
425
426
427
428
429
430
431
432
433
434

DOUBLE IVIITRE FENCE ASSEMBLY (EXTRA)

Part No.

1040/38
1040/40

1041 /121
10217/83
1027,/202

Patt. No. 32

1041M /118
1041M/119
1041M/ 120
B-S-1-B

No.
Off

e el S YR O R S O (¢ R XU I S G G i St G U G G S Tt

Description

Stop Bar (Standard)

Stop Bar (Metric)

5/16" dia. x 2'"" long hardened & ground dowel
Turn over stop

Turn over stop holder

Pointer for turn over stop

M6 x 10 long socket head grubscrew
10 washer

M10 x 25 long Hexagon Head Bolt
6 x 25 long Fluted dowel

12" dia. Plastieyhandwheel M10
M8 x 20 leng cheese head screw
4’53 mitne fenge

45" mitre'fence tongue

Fence loek bolt

3,/ 8% whit ball lever sCrew



420




458

4]



SHEET METAL EXTENSION TABLE ASSEMBLY

Ref.No. Part No.
440 D-1030/V/155
441

442 A-1026/80
443 A-1030/162
444

445 A-1030/163
446 A-1026M/99
447

448

449 A-1030/164
450 A-1026/84
451

452 A-1026M/85
453

454

455

456

457

458 C-1030M/5

No.Off. -

=

DD B N

oG WD s 00 D D W DY

Description.

Extension table.

M10 x 40mm long socket head cap
Screw.

Extension table adjuster plate.
Extension table tie bar.

M3 x Smm socket head grubscrew.
Extension table end support bar.
Tee filboe for extension table.
3/8"BSF x 3/8" long gOetket set
screw.

35

M1O0 x 30mm long sogcket head capscrew.

Extension tabledwocking collars.
Extension table support ‘leg.

M10 x 20mm lemgihexagon head™bolty
Extension tableg¢support fodt.

M6 x 12mm long dexagon head Bolt.
6mm washer.

M6 nut!

lommewasher.

M10 x"80mm long hexagomghead bolt.
Extension table aming.



STRAIGHT OR BEVEL RIPPING

CROSSCUTTING

—%

]

[N

/

<< 7

MITRING WITH FIXED MITRE FENCE

AN

= | X

COMPOUND MITRING WITH ADJUSTABLE MITRE FENCE

96





